United States Office of Research and EPA/540/AR-93/513
Environmentai Protection Development September 1995
Agency Washington DC 20460

EPA EPOC Water Inc.
Microfiltration Technology

Applications Ahalysis Report

SUPERFUND INNOVATIVE
TECHNOLOGY EVALUATION




CONTACT

S. Jackson Hubbard is the EPA contact for this report. He is presently with the newly organized
National Risk Management Research Laboratory’s new Land Remediation and Pollution
Control Division in Cincinnati, OH (formerly the Risk Reduction Engineering Laboratory).
The National Risk Management Research Laboratory is headquartered in Cincinnati, OH, and
is now responsible for research conducted by the Land Remediation and Pollution Control
[...]
provide the treatment technologies necessary to implement
new federal and state cleanup standards aimed. at
permanent remedies, rather than quick fixes. The SITE
program is composed of four major elements: the
Demonstration Program, the Emerging Technologies
Program, the Measurement and Monitoring Technologies
Program, and the Technology Transfer Program.

The major focus has been on the Demonstration Program,
which is designed to provide engineering and cost data on
selected technologies. EPA and developers participating
in the program share the cost of the demonstration.
Developers are responsible for demonstrating  their
innovative systems at chosen sites, usually Superfund
sites. EPA is responsible for sampling, analyzing, and
evaluating all test results. The result is an assessment of
the technology's performance, reliability, and cost. This
information will be used in conjunction with other data to
select the most appropriate technologies for the cleanup of
Superfund sites.

Developers of innovative technologies apply to the
Demonstration Program by responding to EPA’s annual
solicitation. EPA will also accept proposals at any time
when a developer has a treatment project scheduled with
Superfund waste. To qualify for the program, a new
technology must be at the pilot- or full-scale stage and
offer some advantage over existing technologies. Mobile
and in situ technologies are of particular interest to EPA.

Once EPA has accepted a proposal, EPA and the
developer work with the EPA Regional Offices and state
agencies to identify a site containing wastes suitable for
testing the capabilities of the technology. EPA prepares
a detailed sampling and analysis plan designed to evaluate
the technology thoroughly and to ensure that the resulting
data are reliable. The duration of a demonstration varies
from a few days to several months, depending on the
length of time and quantity of treated waste needed to
assess the technology. After the completion of a
technology demonstration, EPA prepares two reports,
which are explained in more detail below. Ultimately, the
Demonstration Program leads to an analysis of the
technology’s overall applicability to Superfund problems.

The second principal element of the SITE Program is the
Emerging Technologies Program, which fosters the further
investigation and development of treatment technologies
that are still at the laboratory scale. Successful validation

. of these technologies could lead to the development of a

system ready for field demonstration. The third
component of the SITE program, the Measurement and
Monitoring Technologies Program, provides assistance in
the development and demonstration of innovative
technologies to better characterize Superfund sites. The
final component, the Technology Transfer Program,
disseminates the information from all the studies to
interested parties in the remediation community in the
form of reports, bulletins, etc.

2.2 SITE Program Reports

The analysis of technologies evaluated in the
Demonstration Program is contained in two documents:
the Technology Evaluation Report and the Applications
Analysis Report. The Technology Evaluation Report
contains a comprehensive description of the demonstration




sponsored by the SITE program and its results. It gives a
detailed description of the technology, the site and waste
used for the demonstration, sampling and analysis during
the test, the data generated, and the quality assurance
program.

The scope of the Applications Analysis Report is broader
and encompasses estimation of other Superfund and
hazardous waste site applications and costs of a
technology based on all available data. This report

summarizes the results of the SITE demonstration, the

vendor’s design and test data, and other laboratory and
field applications of the technology. It discusses the
advantages, disadvantages, and limitations of the
technology as they may pertain to other sites with different
characteristics.

Costs of the technology for different applications are
estimated in the Applications Analysis Report, based on
available data on pilot- and full-scale applications. The
report discusses factors such as site and waste
characteristics that have a major unpact on costs and
performance.

The amount of available data for the evaluation of an
innovative technology varies widely. Data may be limited
to laboratory tests on-synthetic waste, or may include
performance data on actual wastes treated at the pilot- or
full-scale. Nevertheless, there are limits to conclusions
regarding Superfund applications that can be drawn from
a single field demonstration. A successful field
demonstration does not necessarily assure that a
technology will be widely applicable or fully developed to
the commercial scale. The Applications Analysis Report
attempts to synthesize whatever information is available
and draw reasonable conclusions. This document will be
very useful to those considering the technology for
Superfund cleanups and represents a critical ‘step in the
development and commercialization of the treatment
technology.

2.3 Key Contacts

For more information on the demonstration of the EPOC
Microfiltration tcchnology. please contact:

1. EPA Techmcal Project Manager conceming the
SITE demonstration:

S. Jackson Hubbard ]
U.S. EPA Risk Reduction Laboratory
26 West Martin Luther King Drive
Cincinnati, OH 45268

(513) 569-7507

2, Vendor conceming the process:

Scott Jackson

EPOC Water, Inc.
3065 Sunnyside, #101
Fresno, CA 93727
(209) 291-8144

3. For further information concerning The Iron
C Mountain Test site:

Rxck Sugarek '

Remedial Project Manager

U.S. Environmental Protection Agency
75 Hawthorne Street

San Francisco, CA 94105

(415) 744-2226




Section 3

Technology Applications Analysis

3.1 Introduction

This section of the report addresses the applicability of the
EPOC Microfiltration process to waste streams that contain
dissolved solids which can be precipitated and removed from
the aqueous phase. This discussion is based upon
information gathered from the SITE demonstration tests
conducted at Iron Mountain Mine in Redding, CA and other
information provided by the vendor. The demonstration tests
provided a data base on which this process can be judged as
to its applicability to this type of waste at other sites.
Additional information for application of the EPOC
microfiltration process at other sites, and with other wastes,
is presented in Appendix D. The Technology Evaluation
Report, a separate EPA document, provides an in-depth
discussion of this SITE demonstration test and the analytical
results,

The EPOC Microfiltration process is based on the ability of
a semi-permeable membrane to retain suspended particulates
while allowing the water and dissolved species to pass
through the membrane. Microfiltration processes typically
remove particles in the 0.1pm to 1.0pm range. EPOC’s
technology consists of a patented crossflow microfiltration
module using dynamic membrane technology to achieve
filtration separations for particles in the range of 0.1pm to
02pm  with minimal fouling of the membrane and,
consequently, minimal decrease in flux [throughput] over
time. Suspended solids in the feed water deposit on the
inner surface of porous tubes in the microfiltration module
to form the dynamic membrane, and it is this membrane that
controls the filtration process. Dissolved solids, e.g., metal
ions, are chemically reacted to form particles which can then
be filtered from the host liquid.

3.2 Conclusions

The following are overall conclusions from the evaluation of
the EPOC Microfiltration process. The "Technology

Evaluation" subsection discusses the data generated from the
demonstration test in support of these conclusions.

. Dissolved heavy metals can be successfully removed
from the water stream by the microfiltration process
(EXXFLOW) when precipitated with any of several
alkalies.

The system generally met the vendor’s claim for
reduction of heavy metals in the permeate to <0.1
mg/L, but did not consistently meet claims for
aluminum and iron reduction to <1 mg/L. High
concentrations of these two metals in the AMD feed
waters and high alkalinity in the treated water may
have been contributing factors. It must be noted,
however, that some heavy metal concentrations in the
feed water were below the claimed final
concentrations.

The performance of the EXXFLOW microfiltration
system and the quality of the product water are
dependent on the choice of base used for
precipitation.

The quantity and quality of the filter cake is a
function of the base used. The filter cakes from the
EXXPRESS dewatering system did not meet the
vendor’s claims of >20% solids (from caustic) and
>40% solids (from lime).

The system can produce filter cake from these AMD
waters that will pass the TCLP requirement,
recognizing that aluminum and iron were the major
constituents in the sludge.

The EXXPRESS dewatering unit required
considerable attention and did not operate effectively
as configured by the vendor for the demonstration.




» Each waste stream to be treated by the process
requires detailed characterization and selection of
treatment chemicals and additives in order to develop
optimal operating parameters.

»  The cost for treatment with the EXXFLOW process has
been estimated at about $103/1000 gal with a 26.5
L/min (7 gpm) unit such as the pilot-plant system tested
and decreases to about $47/1000 gal for a 190 L/min
(50 gpm) unit, both coupled with dewatering of the
reject. Chemical cost is a major factor with both units,
but decreases significantly on scale-up. These costs
were developed with a conventional filter press for
dewatering because the EXXPRESS unit could not be
operated effectively during the demonstration.

= It was not possible to determine the long term utility or
reliability of the system since run lengths were limited
to about 4 to 6 hours. However, there was little change
in flux over the course of the tests, suggesting that
extended operation of the EXXFLOW unit was feasible.

*  Adjustment of the product water pH may be required
before discharge, depending upon regulatory
requirements.

»  The process can be designed as a transportable unit or
a permanent installation. For given sizes of
EXXFLOW/EXXPRESS units, a reasonably wide range
of process flow rates can be accommodated.

» The process requires a limited amount of site
preparation before installation, including electric power
and a level area for the unit. Units then can be placed
in operation after a 1 to 2 week shakedown period.

3.3 Technology Evaluation

The following provides a more detailed discussion of the
chemical and operational test results that were used to
develop the foregoing conclusions. A summary of the test
and analytical data is presented in Appendix C. Information
on other applications of this technology along with
performance data is presented in "Appendix D Case
. Studies”.  The estimated cost to treat waste streams is
presented in detail in Section 4, “Economic Analysis™.

3.3.1 Chemical Test Results

The EPOC Microfiltration technology is designed to remove
suspended solids from liquid wastes. Dissolved
contaminants must first be converted to particulates (of
appropriate size) using conventional technologies. Dissolved

metals, which were the focus of this SITE demonstration
test, can be treated with lime, caustic or magnesium oxide to
precipitate the metals by forming insoluble metal hydroxides
(and/or carbonates). The contaminant metals can then be
removed from the water stream by filtration such as the
EPOC microfiltration system. Other species, such as oils,
can be coagulated or aggregated with or on coagulants and

polyelectrolytes.

The SITE demonstration test was conducted at Iron
Mountain Mine, Redding, CA. This site is contaminated
with several acid mine drainage water sources that contain
heavy metals. Two water sources were tested during the

. demonstration, Old No. 8 Mine Seep and Richmond Portal,

Both waste streams are contaminated with high levels of
iron, aluminum, copper and zinc. Several other metals were
present at much lower levels, but were still considered
critical in the evaluation of this technology.

Eight test runs were performed on water collected from the
Old No. 8 Seep using caustic, lime, magnesium oxide, and
a combination of caustic and magnesium oxide as the
precipitating base. A combination of caustic and magnesium
oxide also was evaluated on water from the Richmond Portal
seep. One to three hours were required to reach and maintain
the desired pH (over 9) in the reaction tank before operation
of the EXXFLOW unit was initiated. Completed test runs
averaged 4 to 5 hours during which grab and composite
samples were collected of the raw feed, permeate, and filter
cake. These samples were analyzed for metals to determine
removal efficiencies. Other parameters were also measured
to evaluate, for example, solids content of the filter cakes.

Caustic soda or lime treatment resulted in metals
concentration well below the developer’s claims, except for
aluminum (and manganese), in the permeate from the
EXXFLOW microfiltration unit.

The treated water pH and alkalinity were extremely sensitive
to small changes in alkali feed rate, particularly with the
soluble sodium hydroxide. A feed rate of 9 g/L of caustic
(100%) was targeted and maintained while the reaction
vessel was being filled and treated at a nominal 12 L/min (3
gpm) rate; at this rate an excess of 0.1 g/ (about 1%)
would produce 100 mg/L excess alkalinity. In field tests

‘during the caustic runs, aluminum in grab samples increased

from 2.5 ppm at a pH of 8.3 to 100 ppm at pH 12 while the
alkalinity was 26 ppm and 740 ppm, respectively.
Aluminum in lime-treated water was about 18 ppm at a pH
of about 10.5 and alkalinity of 90 ppm, and less than one
ppm at an 8.8 pH and 44 ppm alkalinity. The amphoteric
character of aluminum at elevated pH is well known.

Figure 3-1 shows the relationship between treated water,
aliminum content and alkalinity. Alkalinity may be a more




1000 | aee - i 1000

1t LI
S—H T = Y
L. .. I »
S A \l: ‘\.‘2, \
Nt A"
(W} \
1
1 v
o' T T L) L) L] L) T L] ¥ 1 R T L T T L] T L4 T L] 10
1 2 3 45 6 7 8 9 1011 12 1314 18 16 17 18 18 20
Grab Sampies

Fig. 3-1 Aluminum-Alkalinity Relationship

important factor than pH based on the grab sample results
for caustic and lime treatment. Based on this limited
information, at other sites it may be necessary to measure
alkalinity and choose the precipitating alkali and the rate of
introduction so that removal of aluminum (and possibly zinc)

Magnesium oxide provided more reliable control due to its
much lower solubility at elevated pH, but required a longer
time for equilibrium to be reached. Total metal reduction
was about two orders of magnitude with magnesium oxide.
Some metals, such as copper, were reduced four orders of
magnitude.

In some of the tests, residual concentrations of some metals
in the permeate were below published solubilities, perhaps
due to added benefits attributable to the dynamic membrane,
as reported in other microfiltration studies.

Table 3-1 compares metal concentrations, pH, and alkalinity
in the feed waters with those in the permeate from the Old
No. 8 Seep. Similar results were observed in the single test
run using the Richmond Portal seep. Tables C-2 and C-3 in
Appendix C provide more detailed information about the test
runs.

Table 3-1. Effect of EXXFLOW Microfiltration

Parameter  feed coac., permeate conc., mg/L

mg/L claim NaOH Ca(OH), MgO MgO/

NaOH

aluminum 700 1.0 36 15 <026 <0.5
cadmium 05 0.1 <0006 <001 <001 <0.02
copper 170 0.1 005 <0025 <0.025 <0.05
iron 2000 10 03 0.18 0.15 <0.1
lead 02 10 <0.02 <0.1 0.2 -
manganese 15 . 01 001 <0015 027 0.11
nickel 02 01 <003 <005 <005 <0.09
zinc .60 0.1 003 <003 <003 <004
pH 23 - 9.7 104 9.3 9.7

The filter caké characteristics during operation of the

EXXPRESS varied with the alkali used for precipitation.
Solids content was 12% (w/w) with caustic, not up to the